) BOSCH

Manufacturer Certificate

Product: GTC 400 C Professional
Part no: 3601K83150

Serial no: 323073738
Inspection date: 03 MARCH 2023

Tested temperature(s): 15.5°C, 55.6°C, 100.8°C

Result(s): 15.7°C, 55.4°C, 100.8°C

o Calibration distance 128 ¢m Emissivity: 0.9994
Test condlthnS: Relative humidity 51% Aperture : 60 mm

Ambient Temperature: 20 C

Martin Merchant Jorg Eckstein
Vice President Vice President
Business Unit Measuring Tools Manufacturing Measuring Tools

Robert Bosch Power Tools GmbH
70538 Stuttgart - GERMANY

% 6 082 943 54p



MEXTECH"

INSTRUMENTS OF TOMORROW

TEST REPORT

This is Certify that ‘MEXTECH’ Insulation Tester Model No.DIT-5100.

Serial No. (y?’/l L‘ Cth having following range: 100V,250V,500V,
1000V,2500V,5000V volts, 0.1MQ to 20GQ (for 100v/250v/500v),_0.1MQ to
200GQ (for 1000v/2500v/5000v)respectively was tested in our laboratory as per
Indian standard and the results are as follows.

(¢) Terminal Voltage 100/250/500/1000/2500/5000 Volt _OK

(f) Insulation Resistance Tested _OK

(g) High Voltage Test _OK

(h) Accuracy as per clause 9.1 \

Date: JULY-2023

WARRANTY

MEXTECH Products Carry 1 Year Warranty Against Any Manufacturing
Defect From The Date Of Purchase.

Warranty Will Be Void If The Seal Is Broken.
No Warranty On Burnt PCB Or ICs.



MEXTECH"

INSTRUMENTS OF TOMORROW

TEST REPORT

This is Certify that ‘MEXTECH’ Insulation Tester Model No.DIT-5100.

Serial No_O8NU S ¢ (, having following range: 100V,250V,500V.
1000V,2500V,5000V volts, 0.1MQ to 20GQ (for 100v/250v/500v), 0.1MQ to
200GQ (for 10(_)0v/2500v/5000v)respectively was tested in our laboratory as per
Indian standard and the results are as follows.

(¢) Terminal Voltage 100/250/500/1000/2500/5000 Volt OK

(f} lasulation Resistance Testecd OK

(8) High Voltage Test OK

(h) Accuracy as per clause 9.1

Date: AUG-2023

WARRANTY

MEXTECH Products Carry 1 Year Warranty Against Any Manufacturing
Defect From The Date Of Purchase.

Warranty Will Be Void If The Seal Is Broken.
No Warranty On Burnt PCB Or IC’s.




D MEXTECH"

INSTRUMENTS OF TOMORROW

TN

TEST REPORT

This is Certify that ‘MEXTECH’ [nsulation Tester Model No.DIT-5100.

Serial No. OS l’l(" (9,)3 having following range: 100V,250V,500V,
1000V,2500V,5000V volts, 0.1MQ to 20GQ (for 100v/250v/500v)._0.1MQ to

200GQ (for 1000v/2500v/5000v)respectively was tested in our laboratory as per
Indian standard and the results are as follows.

(e) Terminal Voltage 100/250/500/1000/2500/5000 Volt OK

(f) insulation Resistance Tesied _OK

(g) High Voltage Test _OK

(h) Accuracy as per clause 9.1 _+

Date: JULY-2023

WARRANTY

MEXTECH Products Carry 1 Year Warranty Against Any Manufacturing
Defect From The Date Of Purchase.

Warranty Will Be Void If The Seal Is Broken.
No Wairanty On Burnt PCB Or IC’s.




E]EE Teck

serial No.:DE 22110281
TEST & CALIBRATION CERTIFICATE

ITEM SPECIFICATION
EARTH TESTER DIGITAL EARTH TESTER
RANGE 0-10- 10000
TYPE 4 TERMINAL

RANGE 10 Q

RANGE 1000Q
STANDARD | INDICATION = STANDARD | INDICATION
- Q - 0 Q Q .

0.00 10 10

0.98

20

20

1.99

50

50

2.98

100

100

4.95

400

399

9.85

500

496

800

795

Made in India

EEE INSTRUMENTS Inc., Kolkata

1000

990

by:

r&tcommon:remp.? 27 Deg C, Insuafion Tes: Behertan 50N

0
Tested bY.:.... Az

eg Ohms @ 500VDC




Fluke Corporation
Statement of
Calibration Practices

Fluke Corporation certifies this product was calibrated with applicable
calibration procedures during the manufacturing process. Fluke’s certified
ISO-9001 quality system controls these procedures.

The measurement standards and instruments used during the calibration of
this product are traceable to SI units through internationally recognized
measurement standards. Fluke’s measurement standards are calibrated by
comparison to higher level standards at planned intervals. This document is not
a certificate of calibration or traceability.

To obtain a certificate of calibration contact the nearest Fluke Service Center to
process an order to have your unit sent in for Calibration. A nominal fee is
charged for calibration service.

Quality Assurance Manager
Fluke Corporation

Date Placed in Service

Rec-Cal Due
Model No : FLUKE- 317IN
Serial No - 62120144WS

Valid for India Market Only

www.fluke.com/india j




‘ LIEE IS Mzscms
Certificate
OF TEST AND EXAMINATION OF FULL BODY HARNESS

Certificate No. PL23Y-02901-R021 ’ Date: 16-08-2023
M/S.  SAMEEKSHA LIFE SAFETY EQUIPMENTS INDIA PVT LTD
¢ Karnataka. -
1 This is to certify that the full body harness manufactured against your
¥ . .
$ order and as listed below has been tested and found according to Test as

per EN 361:2002

gr. .
: , ' TYRE OF TESY METHOD RESULT
Mo, &
£ Dynamic performance test The harness is fitted to 8 100 kg torso The harness holds the
; dummy and released from 4 m. Test dummy following both
kS congucted twice on each attachment point | drops
¥ Stati rength test The hiarness is subjected to a tensile load The harness withstands
af 15 &N for 3 minutes the test
3. Corrasion resistance test Al mataliic componants shall be exposed The components do not
£ to the neutral salt spray test for a period of | show any traces of rust
24 h followed by one hour drying, followed
by an additiona! exposure of 24 h
Muodel 1.8, 2LL, NYL, SH-BO HOOK  +
BatchNe. : U20723 Qty ¢ 300 pes:
Invoice No. 1 PL23Y-02901 Date: 16-08-2023
: Udyogi International Put Ltd
: 254 B B Ganguly Street, 27 Floor, Kolkata-700012, West Bengal, India
Email - @ Udyoginet




MANUFACTURED FROM HIGHLY DEPROTEINISED NATURAL RUBBER FOR HIGH DIELECTRIC
STRENGTH WITHSTANDING ALL WEATHER CONDITIONS, INTERNATIONAL LY ACCLAIMED
FOR HIGHEST PUNCTURE, ABRASION MOISTURE RESISTANCE

Mis.SAMEE KSHA. HFESAFETY SQPFE
INDi# pyT LTI

This is to certify that, Natural Rubber Latex seamless Hand
Gloves for Electrical purpose, supplied to you vide our
Bill/Batsh No.___6/9 date 7449 23 \yere tested
in our laboratory and found confirming STANDARD 4770 /
1968/1991. & STANDARD 13774 /1993. g
Following tests were performed for the LOT of _?‘;ZL___
PARSSIZE___ 380 mm.

1) Withstand at _ 33,000 vots, RM.S. 50 cycle per
Second‘frequency.
Max. Working Voltage _t 1006 volts, R.M.S. 50 cycle
per Second frequency.
The max. leakage Currentwas lo milliamperes.
2) Tensile strength average 24 MPa.
After ageing test at 70°+ 1°C Tensile strength __ 20 MPa.
3) ElongationBreak __ 300 __ percentaverage.

After ageing testat 70°+ 1°CElongation at Break _%;‘9
percentaverage.
4) Tension set, max _i percentaverage.
5) Puncture resistance _ Qo kN/m.
6) Moisture absorption test with 24 hrs in water @ 70°C
% mg/cm’ ﬁxghw;ﬁw/“
Tested by

< Outd | A

TRADE MARK REGN. NO. 340716

For ELLIS & MARTYN (INDIA)

Email : ellismartyn@rediffmail.com




ELLIS & MARTYN (INDIA)

MANUFACTURED FROM HIGHLY DEPROTEINISED NATURAL RUBBER FOR HIGH DIELECTRIC

STRENGTH WITHSTANDING ALL WEATHER CONDITIONS, INTERNATIONALLY ACCLAIMED

FOR HIGHEST PUNCTURE, ABRASION, MOISTURE RESISTANCE.

MsSAEE ks WL cAFETY E&FPT

[ NALR P LTp.

This is to certify that, Natural Rubber Latex seamless Hand ‘

Gloves for Electrical purpose, supplied to you vide our
Bill/Batch No.__6/9 date P44 23 were tested

in our laboratory and found confirming STANDARD 4770/ |

1968/‘1991 .&STANDARD 13774 /1993.
Following tests were performed for the LOT of
PARSSIZE__355 mm.

57

1) Testpotential at _liooo Volts, R.M.S. 50 cycle per
Second frequency.

Max. Working Voltage Woo Volts, R.M.S. 50 cycle
per Second frequency.
The max. leakage Current was L % milliamperes.

2) Tensile strength average 25 MPa.

After ageing testat 70°+ 1°C Tensile strength _"2.8 _MPa.
3) Elongation Break ﬂ percent average.

After ageing test at 70°+ 1°CElongation at Break 800

percentaverage.

3

4) Tension set, max percent average.
5) Punctureresistance — %0 kN/m.
6) Moisture absorption test with 24 hrs in water @ 70°C
Q‘\mg/cmz v sees-
Tested by

< Opte| R

TRADE MARK REGN. NO. 340716

For ELLIS & MARTYN (INDIA)

Email : ellismartyn@rediffmail.com




— ; — e — TR A S T — \\Ji\% )

R R R R R R R R R R R e R R R R R R R R R R R R

S R R R R R R R T S R R R R R R R R A A

s ” , | o
M . $ _,\@Mﬁ@m _ .mc:BomScm.S_ JO ayep ay} wouj wctw_oE 2l aiojegiseg (9 m
mm . “W/N sougjsisal ainound (5 IRy
m 03 INIHNLIVANNYIA STA0TY HIGINY NNYHYQ 104 ; uaoJad = Xew ‘s uoisua] (4 m
m "Jusolad 00 yealg je uoyebuojg 9,1 F 00/ 1€ 158} Buiebe sayy w
W»MH : Aq pajsay _ ‘abeiane jusdiad OOKU yeaig e uoiebuolg (e m
o/ . .,A <7
WM 2wo/by 8| Wwbuassaysual Ot F 404 1e 1s8) Buiebe soyy W
@ - qwo/by OU_ mm@m&m yibuans sjisua (g H,H
Y : o Y
m : . 'Sialadwel|jiw ¢ 9.+ Sem Juauny abexes| wnwixew ay | WJL«
N.H ‘Aousnbauy ncoommmw_n_ 81942 0S "S''H "SIIOA Q009 ‘._‘.,‘mmm:o> Buiyiopn ‘SlOA 00 0,3 je fejusjodisal (| ]
wm‘h 1+C Ioz yoyeg L .Il% 3ZIS sHivd 10 107 8y} 1o} pawiouad a1om S}S8) Buimoyjo4 @
m Gt Nn.u - . : 2., . - B 2 YM
M . : £0609 O3l €0609 - N3 "1661 - 04/ Uolieoyioads *S'| 0} Buiwlyuod m
e pUNOj} pue AIOJBIOqE] N0 U| PBISa] 8iam B, pajep ‘ON [lig 4no apiA noA o) panddns |
o o BEiiee T Sgg Wil e K
Y ‘asodind [eo1199]3 iJ} SBA0|Y) pUBH SSajWESS N§H =7 Xeleiaqgny [einjeN ‘1eui Apsoo)sisiy WFL
m /Huu. : Kx
| [ = o : 7
‘Pr1td QPET HOWdmEg  hRIbS O3F ] B Seew BT W
otle o : ‘ 0y Wu
APRIJILAT) ISP |
O 9088261 ON ‘W’L ‘phay m
079 ONVH J00Hd)I0HS TYI14L93T3 40 SHIHNLIVANNYI E - m |
8l6 150 1ha 2 = Y
ANPDBINUDY 53A09 1aqqny nubypq (s wm




Bl e 4

LIFE 1% PRECICUS

Certificate

OF TEST AND EXAMINATION OF FULL BODY HARNESS

@

Certificate No. _PL23Y-02301-R021 , Date: 16-08-2023

M/S. SAMEEKSHA LIFE SAFETY EQUIPMENTS INDIAPVT LTD

Karnataka.

This is to certify that the full body harness manufactured against your
order and as listed below has been tested and found according to Test as
per EN 361:2002

8r. )
TYPE OF TEST METHOD RESULT
Mo. =
i Dynamic performance test The harpessisf ftoa 100 kg torso The harness holds the
dummy and released fro gt dummy following both
conducted twice on each attachment point | drops
z Static strength tes The harness is subjected o 8 tensile load The harness withstands
of 15 kN for 3 minutes the test
3, Corrosion resistance test All metallic components shall be The components do not
to the neutral salt spray test far & show any traces of rust
24 b followed by one hour drying, ’Lﬁieui&f@‘d
by an additional exposure of 24 h
3
Muodel v UB-10Z2+5HAB, 1.8, 2LL, NYL, SH-80 HOOK

Bateh No.

S o - Qty ¢ 300 pes,

Invoice No. ¢ PL23Y-02901 ) Date: 16-08-2023

@

Q.C. in-charge

Kolkata-700012, West Bengal, india

'\é,-

{r:sztx? - ge@idyoginet
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| ELLIS & MARTYN (INDIA)

MANUFACTURED FROM HIGHLY DEPROTEINISED NATURAL RUBBER FOR HIGH DIELECTRIC
STRENGTH WITHSTANDING ALL WEATHER CONDITIONS, INTERNATIONALLY ACCLAIMED
FOR HIGHEST PUNCTU ABRASION, MOISTURE RESISTANCE. ‘ ‘

f

Mis.SRMEE KsHA UPEg;:;,«:gry SOPE !
INBDI py7 L7

This is to certify that, Natural Rubber Latex seamless Hand

Gloves for Electrical purpose, supplied to you vide our
Bill/Bateh No.__ 6/9 date 245 23 \yere tested

in our laboratory and found confirming STANDARD 4770 ! b

1968/1991. & STANDARD 13774 1993.
Following tests were performed for the LOT of 4
PAIRSSIZE___ 380 . ..

1) Withstand at _33'00\0 Volts, R.M.S. 50 cycle per
Second frequency.
Max. Working Voltage _t l0oo Volts, R.M.S. 50 cycle
per Second frequency.

The max. leakage Current was lo milliamperes. [
2) Tensile strength average 2% MPa,

After ageing test at 70°+ 1°C Tensile strength &MPa.
3) Elongation Break & percentaverage.

After ageing test at 70°+ 1 °CElongation at Break ﬂ_

percentaverage.

4) Tension set, max lf percentaverage.
5) Puncture resistance . 20 kN/m.

6) Moisture absorption test with 24 hrsin water @ 70°C
mg/cm’® hewsc—

Tested by

®
Gyt
3N R

TRADE MARK REC NO. 340716

For ELLIS & MARTYN (INDIA)

Email ; ellismartyn@rediffmqil.com



MANUFACTURED FROM HIGHLY DEPROTEINISED NATURAL RUBBER FOR HIGH DIELECTRIC
STRENGTH WITHSTANDING ALL WEATHER CONDITIONS, INTERNATIONALLY ACCLAIMED |

FOR HIGHEST PUNCTURE; ABRASION, MOISTURE RESIS“TANC‘E‘.‘ ‘

Ms. L PmEERsSHs Ll CE SEAFETY
Coy ) P ENTS ITND! B VT LTD

This is to certify that, Natural Rubber Latex seamless Hand
Gloves for Electrical purpose, supplied to you vide our
Bil/B&eEn No._5 89 date AUU~T2 were tested
in our laboratory and found confirming STANDARD 4770/
1968/1991. & STANDARD 13774/1993.

Following tests were performed for the LOT of _lo
PAIRSSIZE___ASS™ mm.

1) Test potential at [ 4@00 volts, RM.S. 50 cycle per
Second frequency.

Max. Working Voltage [ {0 O Volts, R.M.S.50 cycle
per Second frequency.

The max. leakage Currentwas B milliamperes.
2) Tensile strength average 29 MPa.
After ageing test at 70°+ 1°C Tensile strength _20 MPa.
3) Elongation Break 9 S0 _percentaverage.
After ageing test at 70°+ 1°CElongation at Break 900
percentaverage.
4) Tension set, max _3_ percent average.

5) Puncture resistance _ 20  kNm.

6) Moisture absorptiontest with 24 hrsin water @ 70°C

A mglem? /LS h ol

Tested by

& Gptel] N

TRADE MARK REGN. NO. 340716

For ELLIS & MARTYN (INDIA)

Email : ellismartyn@rediffmail.com




ot

FACTURED FROM HIGHLY DEPROTEINISED NATURAL RUBBER FOR HIGH DIELECTRIC
R EUGTH WITHS TANDING ALL WEATHER CONDITIONS, INTERNATIONALLY ACCLAMED
OR MIGHEST PUNCTURE, ABRASION, MOISTURE RESISTANCE. | .

ws. SAMEECIRA LIFE SAFETY
EQUIPMENTS Inn18 @vI LD

This is to certify that, Natural Rubber Latex seamless Hand
Gloves for Electrical purpose, supplied to you vide our
Bill/A=%» No 5‘!‘ date _ AV&-T3 were tested
in our laboratory and found confirming STANDARD 4770/
1968/1991. & STANDARD 13774/1993. '
Following tests were performed forthe LOT of
PAIRSSIZE_36S" mm.

1) Test potential at ) {609 Volts, R.M.S. 50 cycle per
Second frequency. '
Max. Working Voltage ___ \1®©: Voits,R.M.S. 50 cycle
i per Second frequency.
The max. leakage Currentwas 3 milliamperes.
2) Tensile strength average 285 MPa
After ageing testat 70°+ 1°C Tensile strength_2.0 MPa.
3) Elongation Break __9£_°__ percent average.
After ageing testat 70°+ 1°CElongation at Break _ 900

percentaverage.

4) Tension set, max 3 percentaverage.

5) Puncture resistance 20 kN/m.

6) Moisture absorption testwith 24 hrs in water @ 70°C
2 mg/cm’ ~ 1S he)

Tested by

TRADE MARK REGN. NO. 340716

For ELLIS & MARTYN (INDIA)

Email : ellismartyn@rediffmail.com



